Development Document for
Proposed Effluent Limitations Guidelines

and New Source Performance Standards
for the

~ TIRE and SYNTHETIC

Segment of the

Rubber Processing
Point Source Category

L
e LYY ]
NC DEPT OF ENVIRONMERT,
<ED STy, & NARRAL RESOURCES
RS &,
g i)
Y
3 w7 U
) <
%, $
<, <
% 9
4( prot®

UNITED STATES ENVIRONMENTAL PROTECTION AGENCY

]

SEPTEMBER 1973






DEVELOPMENT DOCUMENT
for
PXKOPOSED FFFLUENT LIMITATIONS GUIDELINES
ard
NEW SOURCE PERFORMANCE STANDAEDS

for ihe

TIRE AND SYNTEHETIC SEGMENT
OF THE RUEBEK PROCESSING
POINT SOURCE CATEGORY

Russell E. Train
Administrator

Fokert L. Sansom
Assistant Admiristrator for Air & Water Programs

Allen Cywin
Dir=ctor, Effluent Guidelines Division
[...]
The crumb rubber is used principally as tire rubber. There are sixteen
coaqulation and finishing lines in the plant.

The plant's intake water comes from two sources. River water is used
for cooling tower makeup, crumb rubber washing-slurrying, and area
washdown. Plant well water 1is softened and then used for solution
preparation. The plant does not have its own steam generating plant and
purchases steam from an adjacent facility.

88



The main process waste waters are generated at monomer recovery, crumb

coagulation, and rubber washing operations. Decant water trom the
monomer decant system is recycled in part to the crumb slurrying
operation. The remainder, containing styrene and acrylonitrile, is

discharged to the process sewer system and has a significant COD. The
coagulation liquor overflow is a brine-sulfuric acid mixture, with a low
pH, high total dissolved solids, and moderate COD. The crumb slurry
overflow contains COD, crumb rubber particles as suspended solids, and
oil (when oil-extended forms are produced). The crumb-laden slurry
overflow and the overflow of coagulation 1liquor pass through crumb
settling pits where the crumb separates and is removed periodically by a
SCoOop. The cleaning of the crumb pits results in a temporary upset as
the settled crumb is disturbed and re-suspended. This results in poor
effluent quality from the pits for a short period.

The cleanup wastes from the latex vacuum and steam stripping units are
another process waste water sourxce. This waste water is
characteristically high in COD and suspended solids, and contains
uncoagulated latex. The units are cleaned periodically and 1large
volumes of water are used in this operation. The resulting waste waters
are passed through settling sumps, where rubber solids settle out. -

Clean-out waste waters from reactors and holding tanks are also produced
on an intermittent basis.  These waste waters, containing COD and
suspended solids, both as rubber solids and as uncoagulated latex, are’
also passed through settling pits. Spent caustic soda scrub solution
used to remove inhibitor from butadiene prior to its polymerization, 1is
bled into the plant effluent; +this waste stream has high COD, pH,
alkalinity and color, and contains some phenols. Its lfow rate,
however, is very low.

The carbon black storage facilities, consisting of railrocad unloading
2aquipment, a storage hopper, and slurrying equipment, generates a waste-
water which is laden with fine carbon black particles. This waste water
is the result of the washdown and cleanup of carbon plack spills and
air-borne fallout. These waste waters pass through two settling pits,
which operate in parallel. When one pit is full of carbon black waste-
water, the waste water is allowed to settle and the second pit is
filled. The settling pits achieve satisfactory clarification of the
waste water.

The utility waste waters consist of cooling tower blowdown and water
softener regeneration wastes. (There is no boiler blowdown, since the
plant's steam is purchased.) One cooling tower has a very low blowdown
rate, since a high proportion of the tower's makeup is steam condensate.
The other cooling tower has a normal blowdown rate and generates waste
water containing chromium, zinc, and othe/heavy metal ions.

The plant's effluent treatment system consists of chemical coagulation
and primary settling, followed ky an aeration lagoon and a settling

89



lagoon. The primary settling facility and the sludge handling system
are shown in Figure 7. In the chemical coagulation process, the pH of
the influent waste water is first adjusted using sulfuric acid and
caustic soda. Cogulation chemicals (alum and polyelectrolyte) are
added, together with clay. The 1latex and fine suspended solids
coagulate around the clay, which causes the coagulated solids in the
primary clarifier to sink. The solids from the primary clarifier are
thickened and pressure filtered, using a lime slurry and filter aid.
The filter cake is hauled away by truck to a landfill. The thickener
supernatant is returned to the head end of the plant, and the filtrate
is discharged to the aeration lagoon. The plant effluent quality is
good: -

CoD 325 mg/L
BOD 25 mg/L
Ss 30 mg/L

The high residual COD concentration is typical of the high biological
resistance of the waste water components. The plant currently is
conducting pilot studies to investigate the feasibility of wusing
activated carbon to reduce the residual COD. The results to date
indicate that a final effluent cOD of 130 mg/L could be reached, but the
company concluded that the costs to implement this system would be
prohibitive.

Plant K

The plant complex consists of emulsion and solution stryene-butadiene
rubber (SBR) production facilities. The annual production capacity of
emulsion SBR is 2,000,000 kkg (2,200,000 tons) and of solution SBR is
130,000 kkg (144,000 tons). The complex is located in an industrial
area with virtually no land available for further expansion.

The emulsion crumb rubber is produced in non-extended, oil-extended, and
carbon-black-extended forms. The emulsion rubber processing plant is
arranged into essentially two parallel operations; each operation con-
sists of a solution preparation building, a polymerization area, a coag-
ulation and - finishing building, and a monomer recovery complex. The
solution crumb rubber is produced also in non-extended, oil-extended and
carbon-black forms. The solution rubber processing facilities are simi-
larly divided into two parallel units; each unit consists of a polymer-
ization area, a crumb slurrying and finishing building, and a solvent
and monomer recovery complex. The solvent used is hexane.

The plant water supply is from on-site wells. The boiler feed water is
subjected to hot lime softening and normal boiler feed treatment chemi-
cals. The cooling tower makeup is treated with corrosion inhibitors,
anti-sealing agents, and slimicides. The process water used in emulsion
rubber production is zeolite softened. Untreated well water is used for
slurrying, rinsing, and washdcwn.

90



(o

ANVL
1¥02 3ud

S04S 10 TYNLS
¥04 ¥3ddOH
01 xvd ¥3ILN4

16

9NINOIL 1ONDD
390M7S XIN KOS

IV0J 344

K078
WY T
yiy

431714 34NSSIUd HIIH
vd sl

=

W

#0718 3402

390n1S

440
d0d

AINVL
399ns

—

AC78 3¥03
SNOCOYT
WNVL -0i8 oL
K074¥3A0
EILLIRRE]

ELIR

-1

g

WNVL XIN
AYIIAIHD

N3NNI
AvY
0HLNOD WA
L]
X1 033dS HO1H
“ NO(L10OY TY31N3IHD
.
XN KOS
t ?
oz 1NaN1443
Wi WNI4
R @ ONITLL3S
INYD30 &
o
m
30V9S¥D
ININLY3IHL 1¥31907018
SUNYL
ON1T113$ 0L ININT443 AMYAING
39oms 394YHIS 10
(NIM343
N1

LNEWLVELL NOILVOIXO-Oif AS GIMOTIOE WAISAS ONITANYH 39ANTS SMd NOILYIHIIVID ANV NOUYINOVYOD TYIIWIHD  INVId
) L 3008




The principal emulsion process waste waters are the coagulation liquor
overflow, the crumb rinse overflow, and the monomer recovery streams.
The coagqulation 1liquor is a sulfuric acid-brine mixture with a low pH,
high total dissolved solids, and moderate COD. The crumb rinse overflow
contains floatable crumb rubber as suspended solids. In addition, the
slurry over flows have high total dissolved solids and moderate COD.

The coagulation 1liquor and crumb slurry overflow pass through settling
pits, where the rubber solids separate. Under normal operation, the
separator pits work well, but they are not cleaned frequently enough,
and short-circuiting occurs. Furthermore, during the cleanout operation
the pit is distrubed, and the once-separated rubber escapes into the
effluent. Some pits contain an oil layer because baler hydraulic fluid-
or extender o0il leaks onto the floor and 1is washed down into the
settling pit.

The waste waters from the monomer recovery area are characterized by
high COD and suspended solids. These waste waters originate at monomer
decant systems and cleanup operations, and contain uncoagulated latex.
The wastewaters from the periodic cleaning of the monomer recovery
stripping columns contain high concentrations of COD and ot latex and
rubber solids. These waters pass through settling sumps to separate the
rubber solids and the floating oils. These pits are also cleaned out
periodically.

The caustic scrub solution is discharged to the final effluent when it
becomes saturated with inhibitor. This waste water is of very low flow
(l2ss than 1 gpm), but has high COD, pH, alkalinity and color. When the
latex storage and the blend tanks are cleaned, the latex-laden rinse
water can be used for latex blending if its solids content 1s greater
than 2 percent. Tankage rinse waters with rubber solids levels of less
than 2 percent are discharged to the plant effluent. The major
contaminant in this water is uncoagulated latex.

The carbon black slurrying area is equipped with a settling pit which
receives spillages and washdown waste waters. The carbcn black settles
out, and the waste water overflows at a very low flow rate into the
final effluent. The settling pit is cleaned out periodically with a
vacuum truck. '

The solution rubber process waste waters are very similar to those of
other solution rubber production facilities. The principal streams
originate at the crumb slurrying operation and the solvent-monomer
recovery areas. The crumb slurry overflow has moderate <COD, suspended
solids, and total dissolved solids. It passes through a settling sump,
where suspended solids are removed. The waste waters from the solvent
and monomer recovery areas are stripped condensates and decants, and are
characterized by moderate amounts of COD and floating oils.

92



The utility waste waters are boiler and cooling tower blowdown ana water
treatment wastes. The boiler blowdown has high total dissolved solids
and a high pH. The cooling tower blowdown contains high total dissolved
solids and moderate 1levels of chromium and zinc from chemical
inhibitors. The spent 1lime slurry from the hot lime water treatmeht
system exhibits a high pH and suspended solids level. The 1lime slurry
settles out in the plant drain and must be mechanically removed at
periodic intervals. The waste from the zeolite softener regeneration is
a concentrated brine solution with high total dissolved solids.

The waste water treatment system consists of air flotation clarification
and biological treatment (refer to Figure 8). The waste water first
passes through a mechanical kar screen which removes large rubber
solids, and is neutralized to pH 7.0 and dosed with coagulant and
flocculant aids in a rapid-mix tank. The waste water then passes
through a flocculator tank and into the primary clarifier, whre a slip-
stream laden with air dis released near the bottom of the unit. The
rinsing air bubles carry the suspended solids and oil-type contaminants
to the surface, where they are skimmed off. The clarified effluent
flows into an aerated lagoon, equipped with six aerators, where it is
retained for 24 hours. .

Effluent from the aerated lagoon is pumped to the seccndary air flota-

tion clarifier, where biological soclids are removed. Operations include .

rapid mix of coagulation chemicals, flocculation, and clarification.
The primary and secondary sludges are pumped to an on-site sluage lagoon
for dewatering and drying. Studies are being conducted to dispose of
this sludge by off-site landfill or wvia incineration. The treatment
plant produces a high-quality effluent. Pollution parameters which are
still present at substantail levels after treatment are total dissolved
solids and COD. The residual COD underlines the inherent biological
resistivity of some of the waste water constitutents.

Plant L

This plant has SBR, polybutadiene, resin, and oil-additive production
facilities. . In addition, there is a rubber compounding facility which
produces sheet rubber as a customer service. The’ annual production

rates are:

Cold-emulsion SBR 120,000 metric tons (133,000 tons)
Hot-emulsion SBR 3,700 metric tons (4,100 tons)

Solution-type polybutadiene 52,000 metric tons (58,000 tons)
Solution SBR 10,000 metric tons (11,000 tons)

The plant is located in a rural area with land available for expansion.
Emulsion rubber production started in 1943, solution type polybutadiene
in 1960, and solution type SBR in 1963.

93

-1



FIGURE 8
PLANT K: AIR FLOTATION AND BIO-OXIDATION WASTEWATER TREATMENT FACILITY

FINAL EFFLUENT
4

COMBINED SLUDGE

v &«—F~
SLUDGE MPOUNDMENT i

—

|
|
-}
I
|
|

i
_“:%1»«
k=
>

RECIRCULATION

RECYCLE

m_z>r vz
CLARIFIER SLUDGE oL

¢ , 1

EFFLUENT

RECYCLE

PRESSURE
RETENTION TANK

/

PRESSURE ‘
RETENTION
TANK

AERATED LAGOCN

3
4

FLASH

kﬂlllllll._ MIX TANKS ,

FEED TANK -
WET WELL
' * 10

~D---
mm. _r
ANIONIC POLYELECTROLYTE

MAKE-UP TANKS

L B0y 07O eueraency sPiLL BASIN
——@_’,__T__M, TEMPORARY SLUDGE STORAGE

ALUM
COAGULATION
TANK

BAR SCREEN

g

FEED

tAY TANK

\STEWATER

CAT. POLYMER

FEED TANK ALUM FEED TANK

al



The cold-emulsion type SBR is produced in non-extended, oil-extended,
and carkon-black-extended forms. It is used primarily in tire manu-
facture. This type of emulsion SBR is similar to that produced at the
other plants described in this section. The process for hot-emulsion
SBR is a higher-temperature polymerization and is non-extended; this
product is used primarily for electrical wire covering. The solution
type polybutadiene is produced as non-extended and oil-extended rubbers
and is used primarily in tire manufacture; toluene is the solvent.
Solution SBR is non-extended and has several end uses. The butadiene
used in the plant is received by pipeline from a neighpboring plant, and
the styrene is shipped in by tank truck.

The plant's water supply consists of well water. The plant does not
have steam generating facilities but purchases steam from an adjacent
plant. The well water is treated with corrosion inhibitors, slimicides,
and dispersants for cooling tower makeup and is soiftened to provide
process water for preparation of the emulsion rubber solution.

The prccess waste waters from emulsion rubber production originate
principally in two areas: crumb slurrying and monomer recovery oper-
ations: These waste waters are typical of emulsion rubber production

facilities. The slurry overflow 1is passed through a crumb pit to
separate the crumb rubber fines. The monomer strippers are cleaned
periodically. The vacuum stripping vessels and steam stripping columns

are flooded with wash water, and the residual latex and rubber solids
are discharged with the wash water. The units are finally rinsed, pro-
ducing more waste water with additional suspended solids.

Both of the solution type rubbers are produced by similar processes.
The main process waste waters are the crumb slurry overflow and the
solvent-monomer recovery wastes. The slurry overflow is passed through
a pit, where the crumb rubber is separated and periodically removed. As
is the case with all the plants visited, the crumb pits are not cleaned
reqgularly, and during cleanining the crumb is disturbed and escapes the
pit. The waste waters from the solvent-monomer recovery area are
condensates from monomer decant systems and solvent distillation
condensates. They are characteristically high in COD, BOD, and total
dissolved solids. /

The plant's utility waste waters are cooling tower blowdown and zeolite
softener regeneration wastes. The blowdown has high chromium and zinc
concentrations, from the corrosion inhibitor. The softener regeneration
waste is a strong brine solution and therefore has a high total dis-
solved solids concentration.

The plant's waste water treatment facilities consist of settling ponds,
followed by aerated and stabilization lagoons. The plant's final ef-
fluent 1is treated with alum and polyelectrolyte to obtain proper coagu-
lation of latex solids and fine rubber crumb particles.

95



The waste water flows through two parallel sets of two settling ponds
each, where the settleable solids and oils separate. The waste water
then flows through two further settling ponds 1in series. The total
detention +time in the six settling ponds is four days. Troublesome o0il
is skimmed from the ponds. The waste water then passes to' a
mechanically aerated lagoon, which provides approximately three days of
detention. The aerated lagoon effluent passes through two oxidation
ponds, which stabilize +the waste waters and settle the biological
solids. The total detention time in the oxidation ponds is
approximately thirteen days.

Although overall treatment provided by the facilities is good, the
effluent quality (BOD particularly) does not meet the State
requirements. It has been established by analyses that the
stabilization ponds are not producing the soluble BOD removalis that were
axpected, but the cause of the rroblem has not been determined. There
are 1indications that the effectiveness of the ponds is dependent on the
water temperature (and, therefore, the time of the year) but this
hypothesis has yet to be confirmed.

Plant M )

The total plant complex consists of a butadiene plant and a
polybutadiene production facility. The butadiene plant started
production in 1957 and the polybutadiene facility in 1961. The
polybutadiene production facility, which uses butadiene as a feed
monomer, has a capacity of 85,000 metric tons per year and is adjacent
to the butadiene facility. The complex is located in a rural area with
good potential for expansion and land acquisition.

The polybutadiene is produced by a solution-type polymerization process
using butadiene as the feed monomer and hexane as the solvent. The
crumb polybutadiene rubber 1is wused principally as a tire rubber. 1In
addition, a high-grade variety 1is wused as an ingredient in the
manufacture of impact-resistant plastic. The rubber is not oil- or
carbon-black-extended.

The polybutadiene plant has two sources for water supply, well water and
river water. The well water is used primarily for boiler and cooling
tower makeup, while the river water (after clarification, filtration,
and softening) is used in the crumb slurrying operation and for general
plant cleanup.

The principal process waste waters originate in the solvent-monomers

reclaim area and in the crumb slurrying operation. The waste waters
produced in the reclaim area originate from several operations: solvent
recovery, monomer recovery, and feed drying. The major component of

these waste waters is produced by a decant system fed from the solvent
and monomer stripping operation. This waste water is relatively clean,
its only contamination being due to hexane at saturation solubility.

96



The other waste water streams from the reclaim area have very low flow
and are essentially innocuous with the exception of dissolved hexane.

Impure recovered butadiene monomer is returned to the butadiene
production plant for purification. Heavy slops (oily wastes) produced
in the hexan2 recovery operaticn are sent to the butadiene plant for
disposal or are used as a waste fuel. The other major process waste
water, the crumb slurrying overflow, is laden with rubber crumb in the
form of suspended solids. The suspended solids are significantly
reduced by in-plant screening and clarification in a pit.

At least one finishing line recovers the solid rubber product directly
from the rubber cement. No water rinse system is used. The "finishing
machine" takes cement and fproduces material ready for baling and
packaging. This machine was not seen, and presumably is some type of
extruder for removing solvent. It obviously has a potential for
reducing the effluent flow and lcading attributable to the crumb rinse
overflow.

There are two other process-associated waste waters. Sgent caustic soda
solution, from scrubbing of kutadiene inhibitor (to prevent premature
polymerization during storage and shipping), is batch discharged. This
stream has extremely high COD, pH, alkalinity, and color, and contains,
phenols. The batch discharge is containerized in a pit and bled into

t~he plant effluent at a very low flow rate. With such handling or pre- -

treatment, it poses no waste water problem.
[...]
(s3sod> Jamod pue Abaaus bBuipnj|oxa)
000° 11§ 000°‘es $3s0) asueuajujey pue bujiesadg
000°29l 000961 uol3eldeudag
000°18 $ 000°gL # $3s0) (e3tde)
$150) {enuuy
‘ . ‘ ) v aW3saAU
OOOmmoww 000 °‘6LL3 Suauasa I

.rxmo_oc;uoh [043U0) JO juaujedad]

>mm\mc0u o|d43aw GOg 40 uojldunsuo) |eldalen Mmey |eotdAL e uo paseq
juswlesa] jJo s9a4bag Jusid441Q 404 SISO) judwiesad| J3)jemdlseM pajewl3s3

Kaobajeoqns A31|1oe4 uOl3dNpOJd 3qnL Jduu| pue 341l PiO

8T 378Vl



' TABLE 19

New Tire Production Facility Subcategory

Estimated Wastewater Treatment Costs for Different Degrees of Treatment
based on a Typical Raw Material Consumption of 205 metric tons /day

Treatment or Control qon::o_om<_

v o o A B

Investment? $597,000 $628,000

Annual Costs

Capital Costs & 60,000 : _ & 63,000

Depreciation 119,000 126,000

Operating and Maintenance Costs 41,000 L3 000

(excluding energy and power costs)

Energy and Power Costs 2,000 2,000
Total Annual .Costs®  $222,000 $23L 000
pParameters Raw Effluyent Quality

:nm“_nrm raw anm.lm,:.v R Waste Loads A B
suspended Solids 0.319 0. 06k 0.06k
0il and Grease 0.083 0.048 0,008

_qmnrso_om< A is Isolation of Wastewaters followed by APl Gravity Separator

Technology B is Technology A followed by an Absorbent Filter

m>cmcmn 1971 Dollars

118



"o./

NOILVLS ONIYOLINON

JUELNFEE]
AL LIE)

1NIM443 NI

61T
-~
] _——-
I - )
1 anns
| ¥3L114
| 1IN3BHOSTY !
| 1 e
| * 1 {
| | @Ilk § vAOW3Y
| | P p—— | 110 o4
| | M UL TUETTS
1 I w3IHLnd
S e e Ty

NOI1Y1S SN1HOLINOR
AN301443 SS3I0Md

111.

1

4_

1

————-——h

110

LEIRIE]
AVYLS

SUILVAILSVA
NHOLS ONY ALITILN

4O1YHY4IS 110

=

o
ad
M

WNYL
39Y40LS

SdANS

(m)—s

.

NIVN 30404 !}

SAV3ULS -
1NaN443
ALITIIN

I N N N S

SY3YY 03AVd TYHINID SNiSY8
$S34d

03893N3

SNISYS
TN
0394NnJ

ey ey

SY34y INIOVOINN XONHL WNYL 03400d SY3¥Y ONIOYOINN ¥VY NNV 034004

- - -

SINVId J9NL ¥INNI ANV 3¥I1 404 ALIIDVE INIWLYVINL ANY NOILYOIADIS YILYMILSVYM TVOILIHLOdAH

oL J9M914



raw materials per day. For the older tire and inner tube plant sub-
category the average o0il loading is 0.246 kg/kkg(lb/71000 1b) of raw
material consumed. The suspended solids loading for this subcategory is
estimated to be 0.319 kg/kkg(lb/1000. 1b) of raw material. Based on
these typical profiles for old and new production facilities, treatment
cost data w2re generated and are presented in Tables 18 and 19. The
costs shown for a typical older facility are based on the worst case of
having to install a completely segregated sewer system rather than
isola*ing the process waste water stream from the combined sewer line.

The toral annual costs for the rroposed BPCTCA and BATEA control and
treatment *echnologies can be interpreted in terms of incremental costs
per unit of productionn. Study of the cost data for a typical older tire
or inner tube plant cornsuming 205,000 kg (450,000 1lbs) of raw materials
par day indica*es that the treatment costs for both the BPCTCA and BATEA
is approximately 0.59 cents per kg (0.27 cents/1lb) of raw materials.
The treatment cost per unit of production for btoth the BPCTCA and BATEA
for a newer tire or inner tube facility of similar size (205,000 kg raw
material) 1s estimated to be approximately 0.46 cents per kg (0.21
cents/1b) of raw material ccnsumed. In otherwords the proposed
treatments will add approximately 6 cents to the cost of a passenger
tire manufactured in an older plant and about 5 cents to the cost of a
passenger tire prduced in a newer facility.

Investment costs have been factored to August 1971 dollars using Engin-
eering News Record cost 1indices. Depreciation was calculated on the
basis of straight-line depreciation with a five vyear 1life ana zero
salvage valu=.

Designs for the proposed model treatment systems were costed to evaluate
+he economic impact of the proposed effluent limitactions. The design
considzarations (i.e., the influent raw waste 1loads) were selected to
represent the expected raw waste load within each subcategory. This
results in the generation of cost data which should be conservative when
applied to most of the plants in this category. Relatively conservative
cost figures are preferred for this type of general economic analysis.

The capital costs were generated on a unit process -basis, with the

following “percent add on" figures applied to the total unit process
costs in order to develop the total installed capital cost requirements.

120



Percent of Unit

It=m Process Capital Cost
Electrical 12
Piping 15 "
Instrumentation 8
Site Work 3
Fngineering Design and Construction
Supervision Fees ' 10
Cons*ruction Contingency 15

Since land costs vary appreciably between plant locations, it was
decided +to exclude 1land cost from the total capital cost estimates.
Land costs must be added on an individual case basis.

Annual costs were computed using the following cost basis:

Item Cost_Allocation
Capitalization 10 percent of investment
Depreciation 5-yr straight line with zerc discharge
value
Operations and Includes lakor and supervision,
Maintenance chemicals, sludge hauling and dis-

posal, insurance and taxes (com-
puted at 2 percent of the capital
cost), and maintenance (4 percent
of capital cost)

Power Based on $0.01 kw-hr for electrical
power.

The short-term capitalization and depreciation write-off perioa is what
is currently acceptable under current Internal Revenue Service kegula-
tions pertaining to pollution control equipment.

/
All costs were computed in terms of Augqust, 1971 .dollars, which corres-
pond to an Engineering News Record Index (ENR) value of 1580.

Enerqy Requirements

Energy input 1is related to the need for electric pumps to pump process
waste waters from the plant area and through the <treatment system.
Electricity costs are estimated at one cent per kilowatt hcur. The
extra power required for treatment and control systems is negligible
compared *to the power requirement of the tire manufacturing equipment.

Non-Water Quality Aspects

121



The primary non-water quality aspect deriving from use of a separator 1is
the ne=d for disposal of o0il and solids. Additional solid waste results
from the use of a non-regenerative type absorkent filter.

Solid waste disposal is a major problem confronting the industry as a
whole. Typically 3,100 kg (6,800 1bs) of solid waste are generated by a
tire plant each day. Additional solid waste results from the drumming
of the waste solutions for off-site disposal. Many manufacturing
plants, particularly in the northern states, are finding it difficult to
locate and arrange for service at satisfactory landfill sites.
Fortunately, the additional solid waste generated by the proposed
treatment technology is very small relative tc the normal solid waste
generated by the production facility. not be significant. ;

Land xrequirements for +the treatment system are small; nevertheless,
certain older facilities located in highly congested urban areas will
find it difficult +o allocate space for even this minimal treatment
facility. These plants may be forced to turn to other ccntrol measures
and/or to pre-treat for disposal and discharge of the process waste
waters to publically owned treatment works.

-

Synthetic Rubber Industry

-

Emulsion Crumb Subcateqory

Selection of Control and Treatment Technologies

Four dzgrees of control and treatment were considered in weighing treat-
ment effectiveness versus cost of treatment: primary clarification;
biological oxidation; and advanced treatment to two levels of COD re-
moval.

Since emulsion crumb waste waters contain uncoagulated latex solids, it
is necessary to coagulate these solids prior to clarification. Tne cost
alternatives for the primary clarification of emulsion crumb waste water
have been developed on the basis of a treatment model involving chemical
coagulation, with a sinking material such as clay to sink the coagulated
solids. This, however, 1is only one of several possiple methods of
achieving primary clarification. Air flotation is another approach to
primary clarification which as been applied to emulsion crumb waste
waters with success. Chemical coagulation has been used to develop the
cost data because there are more cases of its successful application for
this type of waste water, and, therefore, there is less uncertainty
about the effectiveness of this technology for this subcategory.

After primary clarification, emulsion crumb rubber waste waters
invariably have high BOD and COD cor.centrations. Biological treatment
is necessary (and is commonly rracticed by the industry) to remove these
contaminants. 1In order to develop the cost alternatives for biological

122



+reatment, activated sludge processes were used as a model treatment.
It is, of course, only one method for c¢btaining biologicai oxidation,
since other comparable technologies, such as aerated lagoons and
stabilization ponds exist and are used to some extent by the inaustry.
The activated sludge process was chosen as a model treatment because its
performance 1is not as temperature- and climate-dependent as is an
acrated lagoon or stabilization pond system and because the resulting
cost data are independent cf geographic 1location. 1In addition,. an
aerated lagoon or stabilization pond system requires considerably larager
ar=as, which are not always available. Activated sludge racilities, by
contrast, require minimal land.

The major pollutant remaining in emulsion crumb waste waters atter kio-
logical treatment 1is COD. 1Its concentration is much higher than the
ozher principal parameters and if advanced waste water treatment is to
be carried out, it is logical that the treatment technology should be
appliesd to reduction of the high COD levels. For the waste water flow
ra=es involved in =mulsion crumb rubber producticn, activated carbon
+reatment 1is the only technology currently applicable for COD remcval.
In order to preven*t blinding of the carkton beds and columns with fine
suspend<d solids, a dual-media filtration system is required upstream of
~he cclumns. Activated carbon adsorption of emulsion crumb secondary
effluent has been studied in pilot-scale test equipment. However, be-
cause of +hs technical 1risk with respect to performance and the un- .
certainity of the associated capital and operating costs, two levels cf
activated carbon treatment have been modeled. These two levels are
sgquivalenrt to overall COD reductions of 75 and 90 percent.

Rasis of +he Treatment Cost Data

An emulsion crumb industry profile was made, based on industry produc-
tion capacity data, to determine the typical size of an emulsion crumb
oroduction facility. The average, or typical, plant is rated at 128,000
m=tric tons par year. The waste water flow for such a plant would apb-
proximate 66 L/sec (1,050 gpm). The model +treatment plant, using
chemical coagulation and clarification followed by activated sludge
biological treatment, 1is shown in Figure 11. The .degree or treatment
afforded by this technology is equivalent to best practicable control
technology currently available. The recommended@ treatment technology to
attain best available technology economically achievable is presented in
Figure 12. This treatment technology includes dual-media filtration
followed by activated carbon adsorption.

Designs for the proposed model treatment systems were costed to evaluate
the economic impact of the proposed effluent limitations. The design
considerations (i.e. the 1influent raw waste loads) were selected to
represent the highest expected raw waste load. This results in the
generation of cost data which should be conservative when applied to
most of the plants in the emulsion crumb subcategory. Relatively

123



ACID

ALKAL|

EQUAL!ZATION
BASIN

RAW -|||||mmwl|||&-
INFLUENT
AERATORS(S)
SoLIDS TO
|y
LANDFILL

FIGURE 11
HYPOTHETICAL END-OF-PIPE SECONDARY WASTEWATER TREATMENT FACILITY

FOR SYNTHETIC RUBBER PLANTS

NUTRIENTS

ALUM

CLAY

_ POLYELECTROLYTE

pH ADJUSTMENT
AND NUTRIENT
ADDITION
BASIN

AND_LATEX
WASTEWATERS

% SOLUTION _CRUMB WASTEWATERS

REACTOR

CLARIFIER

AERATION
b BASINS

VACUUN

SUPERNATANT
(EMULSION CRUMB AND LATEX)

FILTER

THICKENER

SLUDGE UNDERFLOW
(EMULSION CRUMB AND LATEX)

SUPERNATANT

RETURN SLUDGE

SLUDGE UNDERFLOW

SECONDARY
CLARIFIER

THICKENER

THICKENED
SLUDGE

AEROBIC
DIGESTER

124

~®

EFFLUENT
MONITORING
STATION

OVERFLOW FINAL ’

DI SCHARGE

.70 ADVANCED TREATMENT

l'llllll"'lll-lll'l'

(REFER TO SECTION X)



T4

SdMnd HSYMNDYE m

NOILVHINIDIY

NOgYYD 031Y¥3N 03N

HSYMNIYE N TVRLE
NANT09 ¥4 Sdmd
0334 LNENLY3HL
AYYONOO3S
I94YHIS 10 SNNN102 ($)¥3L114 ll@l WNVL oY
_ HILYMILSYM
YN e s._"ﬂ__“w“ NOGHYD o= Y10IN 1vnQ ONIOION o
Q3LVAILOY HILYMILSYM
(S1NV1d
X31Y¥1 ONY Noa ¥y3 _
NI IN3dS SNISYS NOILYY3V
WS0dS10q ] 39v401S SNISYS NOILYHIY
NOBHYD 1N3dS NOSHYI LN3dS NOGYYD 3OUVHIIY _ 01 HSYANIYE
SY3ddOH
I94YH)
NOBYHY D
T — 1 ﬂ NOGHYD dNINYN
I {
S 30vNung L
t
{
{

AINO SINYYd |
ANNYD NOISTNNT |

SINV1d 3399N¥ DILIHINAS 40 SIOOILVO-9NS 1TV ¥O04
ALNDVYE INIWLVYIIL ¥3LVMILSYM GIDNVAQY 3did-d0-aN3 1VIILIHLIOdAH

Tl N9



conservative cost figures are preferred for this type of general
economic analysis.

The capital costs were generated on a unit process basis, with the

following "percent add on" figures applied to the total unit process
costs in order to develop the total installed capital cost requirements.

Percent of Unit

Item Process Capital_ Cost
Electrical ’ 12
Piping 15
Instrumentation - 8
Site Work 3

Engineering Design and
Supervision Construction 10

Construction Contingency 15

The total annual treatment costs for emulsion crumb plants can be presented
in terms of incremental costs per unit ¢f production.

The cost data cited for a typical emulsion crumb production facility

of 128,000 metric tons per year preduct that the BPCTCA

treatment will cost 0.66 cents per kg (0.3 cents/1lb) of production and .
that the additional cost of the BATEA treatment will approximate 0.37 cents
per kg (0.17 cents/1lb) of production.

Since land costs vary appreciakly between plant locations, it was decided
to exclude land cost from the total capital cost estimates. Land costs
must be added on an individual case basis.

Annual costs were computed using the following cost basis:

Item Cost Allocation
Capitalization 10 percent of investment
Depreciation 5-yr straight line with zero églvage value
Operations and Includes labor and supervision, chemicals,
Maintenance sludge hauling and disposal, insurance and

taxes (computed at 2 percent of the capital
costs), and maintenance (computed at 4 per-
cent of the capital cost).

Power Based on $0.01/kw-hr for electrical power.

126



The short-term capitalization and depreciation write-off period is what
is currently acceptable under current Internal Revenue Service kegula-
tions pertaining to industrial pollution control equipment.

All costs were computed in terms of Ruqust, 1971 dollars which corres-
pond to an Engineering News Record Index (ENR) value of 1580. - '

The total capital and annual costs for the model treatment technologies
are presented for a typical emulsicn crumb plant in Table 20, together
with raw waste load and treated effluent quality.

Energy Requirements

The primary clarification and biological oxidation treatment
technologies require electrical energy only for operation of equipment
such as pumps and aerators. The filtration and activated carbon
treatment system, in addition to power requirements, needs a ruel source
+0 regenerate the carbon. The energy and power needs of the recommended
treatment technologies are deemed to be low.

Non-Water Quality Aspects

-

Sludge cake is produced by vacuum filtration of the primary coagulation
solids and the digested biological solids. Sludge disposal costs were
based on sanitary landfill. Sludge incineration costs were not eval- .
uated because the economics depend, to a large degree, on the accessi-
bility of a landfill site and on the relative costs for sludge haulage
and sites disposal. The annual quantities of solid waste generated are: